D)

MERC Consultants

ﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂﬂ

Screening for Environmental
Impact Assessment

Boherbue WwTP Upgrade, Co. Cork

MERC Consultants Ltd, Loughaunbeg, Inverin, Co. Galway.

www.mercenvronmental.ie




<

MERC Consultants

environmental and conservation services.

Marine and Environmental Resource Conservation Consultants

Client name

Glan Aqua

Address

Railway House, Station Rd, Loughrea, Co. Galway.

Document Control

Rev

Date

Issue

Approved by

0.7

11/2/2021

Final_0.3

Louise Scally




-’ Marine and Environmental Resource Conservation Consultants

MERC=Consglrapts
N [ 4 oo [¥ Tor i o o PSS OO P SRR PPOPPRRPRROTN 3
0 U o Yo Yoo ) i o o R =Y o o AP S 3
1.2. Statement Of QULROTITY ...ooiiciiee e e et e e abe e e e e abe e e e e eareeas 3
[...]
the assessment and reporting of marine Annex | habitats in Ireland and were the authors of all Article
17 reports and overarching site monitoring reports.

In addition to their scientific expertise MERC have an in-depth knowledge of Irish and European
Environmental legislation and policy. In 2011 MERC prepared the text describing Activities Requiring
Consent (ARCs) for inclusion in a handbook detailing the regulatory framework for all developments
within designated sites in Ireland on behalf of the National Parks and Wildlife Service. They have also
produced numerous Conservation Management Plans for the same department. To-date MERC have
conducted in excess of 200 ecological reports in support of Appropriate Assessment under Article 6(3)
of the EU Habitats Directive. MERC have also contributed specialist ecological advice for the
preparation of a number of Environmental Impact Statements related to a variety of proposed
developments in Ireland.


https://www.google.com/url?sa=t&rct=j&q=&esrc=s&source=web&cd=1&cad=rja&uact=8&ved=2ahUKEwin54iMm5_oAhWzsHEKHRQuCfYQFjAAegQIBBAB&url=https%3A%2F%2Fwww.npws.ie%2Fsites%2Fdefault%2Ffiles%2Fpublications%2Fpdf%2FIWM118.pdf&usg=AOvVaw1N95bEooMY3YyihM87xqu4

-’ Marine and Environmental Resource Conservation Consultants
MERC Consultants

2. EIA legislation and guidelines

The need to conduct Environmental Impact Assessment (EIA) derives from Directive 2011/92/EU as
amended by 2014/52/EU on the assessment of the effects of certain public and private projects on
the environment. The 2014 EIA Directive has been transposed into national planning law by the
European Union (Planning and Development) (Environmental Impact Assessment) Regulations 2018
(S.l. No. 296 of 2018).

An EIA is required for all projects detailed in Annex | of the EIA Directive and for all projects detailed
in Annex Il where the proposed project is likely to have significant effects on the environment.

Guidelines for the implementation of the Directive and on the preparation of Environmental Impact
assessment reports is provided for in the following guidelines:
e DOHPLG (2018). Guidelines for Planning Authorities and An Bord Pleandla on carrying out
Environmental Impact Assessment August 2018
e [EPA (2017). Guidelines on the Information to be contained in Environmental Impact
Assessment Reports and Draft Advice Notes for Preparing Environmental Impact Statements.
e EPA (2015). Advice notes for preparing Environmental Impact Statements (Draft).
e Furopean Commission (2017). Environmental Impact Assessment of Projects, Guidance on
Screening (Directive 2011/92/EU as amended by 2014/52/EU).

The EIA Directive sets out a process to assess the environmental effects of proposed
public and private projects, prior to a decision being made by the competent authority. The Directive
requires an assessment of any projects that are likely to have significant effects upon the
environment. An EIA is required for all projects detailed in Annex | of the EIA Directive and for all
projects detailed in Annex Il where the proposed project is likely to have significant effects on the
environment.

2.1 Project type

The first step to determine whether an EIA is required is to determine if the project is of a type defined
in Article 4 and set out in Annex | or Il of the EIA Directive. The classes defined in Annex | and Il of the
Directive are transposed into Schedule 5 (Part 1 and 2) of the Planning and Development Regulations
2001, as amended which also includes national thresholds for many of the Annex Il classes. EIA is
required for all projects listed under Schedule 5 Part I, while those listed under Schedule 5 Part 2 may
be subject to EIA.

“Waste water treatment plants with a capacity exceeding 150 000 population equivalent as defined in
point 6 of Article 2 of Council Directive 91/271/EEC of 21 May 1991 concerning urban waste-water
treatment (4)” are listed in Schedule 5, Part 1 and as such require mandatory EIA. The proposed
project will have a capacity not exceeding 1,200 population equivalent (PE) and therefore falls below
the 150,000 PE threshold for this criteria



-’ Marine and Environmental Resource Conservation Consultants
MERC Consultants

“Waste water treatment plants with a capacity greater than 10,000 population equivalent as defined
in Article 2, point (6), of Directive 91/271/EEC not included in Part 1 of this Schedule” are listed in
Schedule 5, Part 2. As the proposed works do not meet this threshold the proposed project is also
exempt from the statutory obligation to prepare an EIA Report under Schedule 5, Part 2.

3. Description of the project

3.1 Background

The EPA identified a need to carry out upgrade works to the existing Boherbue WwTP, Boherbue, Co.
Cork prior to the formation of Irish Water. Due to the agglomeration growth, the WwTP is failing to
meet the treatment standards specified in its current Wastewater Discharge Licence (WwDL). Irish
Water are now proposing to carry out upgrade works to address this issue. The upgrade will provide
for greater sludge storage capacity to bring the plant in line with Irish waters requirements due to
operational issues with the current volume of sludge storage and to meet waste water discharge
licence requirements. The existing WwTP is located in north County Cork, 0.4km north of the village
of Boherbue. It discharges into the Brogeen River, approximately 0.2km north of the WWTP.

The existing WwTP is designed for up to 800 Population Equivalent (PE). It is comprised of three
forwarding pumping stations which convey sewage to the WwTp and from there through a
constructed wetland system before discharging to the Brogeen River.

The entire construction phase of this project takes place within the boundaries of an existing WwTP.
This area is comprised of the waste water treatment infrastructure (Administration buildings, and
plant) situated in an area of hardstand and grassed areas. Towards the north of the site an area of
constructed wetland (reed beds) lies adjacent to the Brogeen River which delimits the northern
perimeter of the site.

The proposed development will involve the upgrade, decommissioning and construction of a number
of new structures.

In summary, the construction works will include the installation of an IFAS tank (14m x 8mx 4m deep),
Sludge Reed Beds (32m x 32m x 3m deep), Settlement Tank (8m diameter x 4.5m deep), Storm Tank
(11.5m diameter x 5m deep), Tertiary tank (13m x 11m x2m deep). All associated pipework will be
open trenched. All of the proposed works together with the construction compound will be located
within the confines of the existing WwTp site boundary. See Section 3.2 for details of the components
of the proposed project.

The location of the site is shown in figures 3.1 and 3.2.



Marine and Environmental Resource Conservation Consultants

MERC Consultants

environmental and conservatior

service

<

MERC Consulcants

Newmarket

Kishkeam Lower

Proposed project site: Location of WWTP

Boherbue

Rathmore

Upgrade to Boherbue WWTP

Location overview

Kanturk

/Buttevant

| Mallow "

Date: 8.1.2021

World Topographic Map - Sources: Esri, HERE, Garmin, Intermap, increment P
Corp., GEBCO, USGS, FAO, NPS, NRCAN, GeoBase, IGN, Kadaster NL, Ordnance
Survey, Esri Japan, METI, Esri China (Hong Kong), (c) OpenStreetMap

Figure 3.1. Site location overview.

Legend
| £ Blackwater River (Cork/Waterford) SAC (Site code: 002170)
| ¥ Existing WwTP/ Proposed project location

Upgrade to Boherbue WWTP

Location overview

Date: 12.1.2021

World Imagery - Source: Esri, DigitalGlobe, GeoEye, Earthstar
Geographics, CNES/Airbus DS, USDA, USGS, AeroGRID, IGN,
and the GIS User Community

<

MERC Consultanes

Figure 3.2. Site location.



-’ Marine and Environmental Resource Conservation Consultants
MERC Consultants

3.2 Individual Components of Project

The upgrade works will comprise the construction of new elements of the WwTp and
decommissioning of some existing infrastructure as outlined below. Further detail is provided in the
concept design for the proposed project (appendix 1).

Preliminary Treatment Works

Control Overflow Chamber

Storm Tank

Aeration Tanks

e Settlement Tanks

o Cloth Filter (Tertiary Treatment)

e Sludge Drying Reed BedsRAS / WAS Pumping Station

e Return Liquor Pumping Station

e Ferric Dosing

e Decommissioning of the primary Imhoff tanks, trickling filters, humus tanks and stormwater
overflow pipework.

e Installation of a 150KW ground mounted system for the generation of solar energy which

will generate 144,391 KWh/year.

Component 1: Preliminary Treatment
Inlet works
Prior to storm separation, flows will pass through the inlet works in order to be screened. Fine

screening to 6mm in 2D and a manual bypass screen to 19mm with a stone trap upstream of the
screens will be provided. The screens will ensure that all flow will be screened to 6 mm before passing
through to the main plant or to the storm water tank. As per IW-TEC-700-99-02, screens will be
designed to cope with a minimum of 150% of the design capacity for works under 2,500 PE

Stormwater separation

Stormwater storage is required on site to handle excess flows. Sewage currently flows by gravity to an
overflow chamber at the entrance of the Boherbue WwTP and through the existing constructed
wetlands. Stormwater from the new holding tank will continue to be diverted through the existing
constructed wetlands.

Component 2: New treatment
Secondary treatment - Biological treatment stage
Following storm separation, flows to full treatment will pass to a biological treatment stage, where

carbonaceous oxidation, nitrification and suspended solids separation will be carried out in order to
achieve the required treated effluent quality. Coagulant dosing will be carried out at the outlet of the
biological treatment stage (but upstream of the secondary settlement stage) to promote chemical
phosphorus removal.

Secondary treatment — Settlement tanks
Following biological treatment, mixed liquor will be forwarded to a secondary settlement stage

consisting of 2no. secondary settlement tanks. Both biological and chemical sludge generated by the
chemical phosphorus removal process will separate from secondary treated effluent by gravity, and



-’ Marine and Environmental Resource Conservation Consultants
MERC Consultants

will be collected in a central hopper for sludge return and wasting, whilst treated effluent will flow
over a weir before undergoing tertiary treatment.

In order to avoid overdosing and because iron does not form part of the ELV's for the site, a correlation
dosing curve will be developed based on flows and incoming proposed COD probe, estimating the
dilution factor. That information in conjunction with the pH will prevent the possibility of iron
discharge associated to the lack of alkalinity.

Tertiary treatment
Following settlement, secondary treated effluent will be passed onto a tertiary treatment stage for

final effluent polishing prior to discharge to the Brogeen River. Tertiary treatment will consist of the
installation of cloth filters for final treatment. Cloth filters are efficient in the removal of TSS,
associated BOD, phosphorus and other pollutants. See figure 4.1 for location of new overflow pipe
which will discharge to the same location as the existing outfall pipe.

Component 4: Stormwater management

Sludge settled within the final settlement tanks will flow continuously by gravity to the centre of the
sloped tank and from there to the RAS/WAS Pumping Station (PS) by hydrostatic pressure. The amount
of sludge removed from the sedimentation tanks is controlled by the pumping station. All produced
sludge will be conveyed to a new sludge reed bed where the sludge will dry and liquor will be pumped
back to the treatment by the Mixed Liquor Return PS to the Control Stormwater Overflow chamber.
The drying sludge bed has been designed for sludge production of 85kg/day.

As described above, the correlation dosing curve will prevent any overdosing into the system. It is
recommended that sludge sampling for heavy metals, in particular iron in the WAS is employed to
monitor any risk of sludge contamination.

Component 4: Stormwater management

Flows in excess of the plant peak design flow will overflow by gravity (weir discharging) to the storm
water holding tank. The stormwater holding tank will be built with two submersible pumps working
in duty/standby mode which will direct stormwater back to the CSO chamber to be treated on the
treatment process once inlet flows drop to a set level before discharging through the existing
constructed wetlands. In the remote case of overflow on the stormwater tank, an outfall pipe will
convey the stormwater to the outfall chamber while retaining most of the stormwater on the tank.

Component 5: Decommissioning works

The existing primary Imhoff tanks and trickling filters and humus tanks and associated infrastructure
will be decommissioned and removed from the site. The existing stormwater overflow pipework to
the constructed wetland system will be replaced with new pipework. The constructed wetland system
will remain in place as is.

Component 6: Solar system
A 150KW ground mounted system for the generation of solar energy will be installed in the southeast

corner of the site. This system will generate 144,391 KWh/year. The system comprises 348 no. PV
modules with a surface area of 745.6m?. The area occupied by the panels is approx. 2200m? when



-’ Marine and Environmental Resource Conservation Consultants
MERC Consultants

spacing between the modules is accounted for. A storage container which will house the associated
inverters and batteries for reuse of energy generated on-site will also be installed.

Further information
The existing constructed wetlands are considered to be not fit for purpose in relation to the control

of BOD, ammonia and phosphorous discharge levels from the existing treatment plant. Therefore, the
proposed project will implement tertiary treatment to ensure compliance for the control of these
parameters. Following tertiary treatment, the discharge will be diverted, through new pipework to
the same location as the existing discharge point. The existing constructed wetlands will be left in situ
and continue to receive any excess flow from the stormwater holding tanks.

The works will be in compliance with:
e Environmental Protection Agency (EPA) Wastewater Discharge (Authorisation) Regulations,
2007 (S.I. No. 684 of 2007).
e Urban Wastewater Treatment Regulations, 2001 (S.I. No. 254/2001).
e Environmental Objectives (Surface Waters) Regulations, 2009 (S.l. No. 272 of 2009).
e The works are in compliance with the ELV’s documented in the waste water discharge
licence (Licence register No. D0437-01) for this agglomeration.

Both of these options have been considered in this report. All elements of the project components
described above are shown in Appendix 1.

The maximum outflow parameters following treatment will provide for 75% of the assimilative
capacity of the receiving watercourse (the Brogeen River) and are given in table 4.1.

Table 4.1 Maximum outflow parameters after treatment

Parameter WwTP  Emission Limit | As per existing EPA
Values (ELV’s) after | discharge licence
treatment

cBOD (mg/I) 10 15

COD (mg/l) 125 125

Suspended solids (mg/I) 25 25

Ammonia- Total (as N) (mg/I) 0.5 0.6

Orthophosphate (as P) (mg/l) 0.2 0.3

The proposed project will implement tertiary treatment to ensure compliance for the control of these
parameters. Discharge will be diverted, following tertiary treatment, through new pipework to the
discharge point. It should be noted that the discharge point is 22.5 meters from the final exit into the
Brogeen River. From this point, discharge flows through a channel into the Brogeen River. The nearest
construction point for pipework is at the existing (surface point into the channel) which is 22.5 meters
from the river bank.

The existing constructed wetlands will be left in situ and continue to receive discharge, should it occur,